GENTOS.

HUKERAAZ  HORIZONTAL BAR

Instruction Manual GZ-3vVU—XHES

COEVIF. BHRRZESEVEFUVCREE, FTELHOHHESTENT T, RRSAZEZELBHSDIX. EULL
REICHBEVKEE W, THEAFCIRELOFER / FALOFEIZBTFBRHILEZ.
Fle. CORFEHAEBRKNCRELTLIES LY,

GENTOS CO.,LTD.
Iz MAHAEH

T110-0008 RREARKith iz i 2-9-7

MADE IN CHINA Ver._1.0

(03)

@ CDHFBIF GENTOS GANZ(GZ-3) YU—XEHTT,
D RBICEDELNT S R, (8 M ORE)
® BERGUHOTAR S K GZ-3ST ICRD[FEH.
SR SATIC BT SRR R, (B B ORE)
® EMBHLTS A M 2 IEEBICIRD M TIEE L,
(B 4R SR ODIRER)
© ERMEAULVBERS A MEKES LT EE L, (B BHORE)

Features and Specifications:

* Holds the light so you don't have to. Use with GZ-301/GZ-302/
GZ-302UV/GZ-303/GZ-303SU/GZ-371/GZ-372/GZ-373 double lights
and GZ-3ST stand for convenient, hands-free lighting.

» Shine exactly where you need light.

The warning line

GZ-301/GZ-302/GZ-302UV/GZ-303/GZ-303SU/GZ-371/GZ-372/GZ-373

Assembly Instructions
WEEDZHN Height adjustment y
(01) GZ-3YU—ZDSA NA(BIIFE) PR —
(02) SARZAZUR
(03) MB.35mmRJUk
(04) ZFUVHTTyp—

A WARNING: The height adjustment cannot be moved higher than
the warning line to avoid falling down.
The light must be fixed firmly to avoid the light falls down.

(05) 73vhDvv— REF NO | DESCRIPTION
(0B) FE=FRH (01) Light head
(07) GZ-3STRZVR(RI5E) (02) Light head bracket
(03) Bolt M6*35mm
BEATEDHG GZ-3VU—X2m (04) Spring washer
(05) Flat washer
3 (06) Beam
WERGE 07) Stand

1. GZ-3STEMHHFED B TCTERDBES . TED
MB.35mmik)LhERTU T Ty v—,
TSvRDwIv—ZFE>T. AFVRIC
LoDOEELTLEE LY,

1. Insert Bolt M6*35mm (03) and attach Spring washer (04) and Flat washer (05)
to the Stand (07) and then through the Beam (06) at the location
on the illustration diagram.

. R . Fasten the Bolt M6*35mm (03) with Beam (06) and tighten it.

2. MEE.SBmmm)bl\&:Zju_/a'j‘yyv—: . Insert Bolt M6*35mm (03) and attach Spring washer (04) and Flat washer (05)
TIVRIY P —EEO TS IAEE)\—D to the Light-head bracket (02) and then through the Beam (06) at the location
| CEIE L T LIEE LY, on the illustration diagram.

3. LoWbEEETN TSI EZERSHENMD TLIEE LY, 4. Fasten the Bolt M6*35mm (03) with Beam (06) and tighten it.

w N



